

CERTIFICATE



K B T Ltd
132 Saltley Road
Saltley
Birmingham

B7 4TH

Date	15/04/14
Fabric	Black Crushed Velour
Length	56.4 metres

Certificate No.	218006
Order No.	

This is to certify that we have treated the above fabric with an Ammonium Mono/Polyphosphate based flame retardant.

This aqueous retardant treatment will protect and flame retard to BS5867 : Part 2: 2008, Type B, Clause 4.1 (Note).

We have carried out the required test on a sample of the material and the results from our in-house test gave a satisfactory PASS.
(Tested according to EN-ISO15025 2002 Face Ignition).

This fabric should be maintained by dry cleaning. The treatment is guaranteed for four years or 5 dry cleans, whichever is the sooner. Alternatively laundering and re-treating by ourselves is recommended.

If wetted in any way it is essential to re-treat the fabric to meet flammability requirements.

For J E Talbot B.Sc
(Head of Testing)
GS/F/12



CERTIFICATE



K B T Ltd
132 Saltley Road
Saltley
Birmingham

B7 4TH

Date	15/04/14
Fabric	Red Crushed Velour
Length	72.2 metres

Certificate No.	218007
Order No.	

This is to certify that we have treated the above fabric with an Ammonium Mono/Polyphosphate based flame retardant.

This aqueous retardant treatment will protect and flame retard to BS5867 : Part 2: 2008, Type B, Clause 4.1 (Note).

We have carried out the required test on a sample of the material and the results from our in-house test gave a satisfactory PASS.
(Tested according to EN-ISO15025 2002 Face Ignition).

This fabric should be maintained by dry cleaning. The treatment is guaranteed for four years or 5 dry cleans, whichever is the sooner. Alternatively laundering and re-treating by ourselves is recommended.

If wetted in any way it is essential to re-treat the fabric to meet flammability requirements.

For J E Talbot B.Sc
(Head of Testing)
GS/F/12



CERTIFICATE



K B T Ltd
132 Saltley Road
Saltley
Birmingham

B7 4TH

Date	15/04/14
Fabric	Wine Crushed Velour
Length	55.2 metres

Certificate No.	218008
Order No.	

This is to certify that we have treated the above fabric with an Ammonium Mono/Polyphosphate based flame retardant.

This aqueous retardant treatment will protect and flame retard to BS5867 : Part 2: 2008, Type B, Clause 4.1 (Note).

We have carried out the required test on a sample of the material and the results from our in-house test gave a satisfactory PASS.
(Tested according to EN-ISO15025 2002 Face Ignition).

This fabric should be maintained by dry cleaning. The treatment is guaranteed for four years or 5 dry cleans, whichever is the sooner. Alternatively laundering and re-treating by ourselves is recommended.

If wetted in any way it is essential to re-treat the fabric to meet flammability requirements.

For J E Talbot B.Sc
(Head of Testing)
GS/F/12



CERTIFICATE



K B T Ltd
132 Saltley Road
Saltley
Birmingham

B7 4TH

Date	15/04/14
Fabric	Royal Crushed Velour
Length	50.4 metres

Certificate No.	218009
Order No.	

This is to certify that we have treated the above fabric with an Ammonium Mono/Polyphosphate based flame retardant.

This aqueous retardant treatment will protect and flame retard to BS5867 : Part 2: 2008, Type B, Clause 4.1 (Note).

We have carried out the required test on a sample of the material and the results from our in-house test gave a satisfactory PASS.
(Tested according to EN-ISO15025 2002 Face Ignition).

This fabric should be maintained by dry cleaning. The treatment is guaranteed for four years or 5 dry cleans, whichever is the sooner. Alternatively laundering and re-treating by ourselves is recommended.

If wetted in any way it is essential to re-treat the fabric to meet flammability requirements.

For J E Talbot B.Sc
(Head of Testing)
GS/F/12



CERTIFICATE



K B T Ltd
132 Saltley Road
Saltley
Birmingham

B7 4TH

Date	15/04/14
Fabric	White Crushed Velour
Length	26.3 metres

Certificate No.	218010
Order No.	

This is to certify that we have treated the above fabric with an Ammonium Mono/Polyphosphate based flame retardant.

This aqueous retardant treatment will protect and flame retard to BS5867 : Part 2: 2008, Type B, Clause 4.1 (Note).

We have carried out the required test on a sample of the material and the results from our in-house test gave a satisfactory PASS.
(Tested according to EN-ISO15025 2002 Face Ignition).

This fabric should be maintained by dry cleaning. The treatment is guaranteed for four years or 5 dry cleans, whichever is the sooner. Alternatively laundering and re-treating by ourselves is recommended.

If wetted in any way it is essential to re-treat the fabric to meet flammability requirements.

For J E Talbot B.Sc
(Head of Testing)
GS/F/12



CERTIFICATE



K B T Ltd
132 Saltley Road
Saltley
Birmingham

B7 4TH

Date	15/04/14
Fabric	Re Roll
Length	5 metres

Certificate No.	218692
Order No.	

